DTOMEI/ 20184E08H M21K20

The Engine Specialist

E =
@ @ @ @ INSTALLATION MANUAL

MZ mﬂm FRZYLTATILIITS—
FA20 86/BRZ/FR-S (A A&R{tHk-dbK4L4%)

Ti Racing TITANIUM DUAL MUFFLER for FA20 86/BRZ/FR-S (JDM USDM)

& 441001

(PART NUMBER)

BE TOYOTA 86 / SCION FR-S / SUBARU BRZ
(APPLICATION)

HZAEE skrrskkkkskskkkkk2p

English skskskskskskeskskekskkskksk 7p

O _DEIKGRIAZEE RRATHh LB MBS

OFIFEHE., SUBARUDFEITT HEHEBELHETHHELIZEN
O FITZBKREIEEL TS

O SEEHTHYM ITESN IR IAREZLTEEHRASELLEENL

TOMEIl 12D E B LEIFHYMAESSELVET,

TOMEI Ti RACING FAZI LT a7 IR IT—(EH—F I EDETE. EEFHIZA DR DEEZFHRLI-
IO RRRICHHRAEERET T,

@Please carefully read this manual prior to installation.

@Please also refer to the TOYOTA, SCION and SUBARU Servise Manual with this Manual.
@ After the installation has been completed please keep this manual for future reference.
@If the install was done in a shop please make sure to give this manual to the owner.

Thank you for purchasing another quality TOMEI product.

TOMEI Ti RACING Titanium dual exhaust system is an ideal choice for those who seek for a great gas flow
efficiency and high performance but also need to reduce the exhaust sound such for track regulations.




AR

TEDAR/BENR-OTLEMERERL TSN, ONBREOHETT .

. — L
é{F et T
A o

AILTA (1)

A 17 C (1)

AoHY ALY —LH (1) AP AP —RH (1)

T—ILFVT (2)
—
) [ O
‘b‘-—-/i =
=y 752UV 75200 vkA
M8 L=22 (2) M8 (2)
O —m
s i o 75Kk 752+ vhB
FALUH—SUE  FALF—RUR e e ol e 155 () M8 (2)
LH (1) RH (1)

GHHII\HHH\HHH\HHHHHIIHHHHHIHHHHHH S

RI)G (D HALUHY—/RURTN— (2)

RILFR L—R
R—Z 1)

6ALUF (1)

YT ELGTELR

IUUVEFERAIERE-—R  hLILUTF  -BHEEEE

IE HE&E

BAZIFEBERREERAMETT, 4 —F YO ED SEBES SN IR TREAL TS,
WA S DQBRY 1T 345 D HIRE R 1T=-BE L., RED B -EFZTEML TS,

BMIEE S HEEUNNDEYAF T EE POV KRS IV IV O UEBRBITIENNHYFT,
WY TORIE, BYGTE, REEZFERALGVE, (TN DLEHYRIRTY,
B—RNECHEATIEEMEARDT2MENRONBIRTY , T EZETIELONES,
W22 BEEE () - (#%) SUBARUD FEITT 2 EMHEME DRIV BRBE LT TS,

A

]

-3
=

M
Bo

E?O)EYU FFFIOOURUVIVDUIIL—LANRATIRETITO TS,

AR REICRDEFMDE - K KA HAIREENH A=, T, & FAEIAEES KRS
BENDHD=0 . BABRARRDERY T IEFERIZT > TS,




1.HETXI—XNTITS—ORYSL
A CCCiRHTADIIEEFIETT , BEDHMEREREIT. BT EHBEEEZSHBLTESLY,

1. 1\ T)—IAFRIHFEFERYHN T,
2. AMRIS—FERYSNT,
.U A—Fa—TERYSNT,

2. TOMEI Ti Racing FA="9 LT I75—OEWY T
[&EBGDEREER]
REQSROEREFHETTRORBYTY,

STDART Yk TXY—RAT 2TV [FBFERALES,
XARTYMNTREICTKY . MIEFREABLRBML TS,

<FvhARRERERTEMH TNV >

D A 4TA [ONESDIPZ)

(@ [A1~347B FALY—/oF LH

@ A1 /347¢C AL H—/\F RH

@ (A1~ T AT — LH D [FALoY— RS —

® [AMo ¥ ALY —RH D [Z5CHR)LE M8 L=25mm

® |7=ILFvT ) [252F YA M8 [ 20.0~28.0N*m (2.0~ 2.9kgf-m) ]
@ |RHeomR)ILE M6 [ 80~12.0N-m (0.8~ 1.2kgf—m) ] Y [Z52PRILE M8 L=55mm

® 55T /5o F [ 25.0N+m (2.6kef-m) ] D [25>F kB M8 [ 20.0~28.0N*m (2.0~ 2.9kgf-m) ]




(%% FIR]

1. AMUINATAZFBORILL-Fyb  MIERT) S - H Ry aERAL. it~ {REAT 5,
COE., ZRAED/ISATRMyN—N ERIEIZHDESBY AT,
XA BTV ORILIMS (EFAERD) - 770 FvhM8 (EEMER®) FA,

2. AU IR ATBIZHSUTNUREAL. AT DRTIL T Ty BRENEFTITHBESI AL A TAITELRAL,
RECYI5— N\ A —EBU 5,
XA BOSOTNUE B EEEG) 5.

8. AR TCIZHSY T RUREBL ., AT DRI Fo o BRENTETIHB LA A TBIZELAL,
RECY 75— N\ A — &R 5,
XA BISOTNUE (B EEEG) 5.

4 A ALY —RH-LHIZT—IILFVTERY T +5, "I'\’Sl./‘l'\)l«h’&ﬁﬁﬁl,’cﬂiﬂ:&ﬁ’é

X;;f;ﬂ»ﬂub‘ —DTLRI—IET—ILFYTDOL—F—OTOAEIL180° FARILAIEICEY A ITE
h&jo

MABT—ILFVT (EBFMER®O) . RE2RILEM6 (EFAERD) FH,

5. LU — RIS ALY —S —E YT Y AL F—ITBEDH RN ESISERL A, LEOREE
BEIHSUTNIREBLA A TCIZELAH . I TF— N\ A —[2RY 135,

MAFBITUTNUR (EFBFMBREO®) .. ALY —/N\UR (EEMAEBRE LHWO/RHTD)) . ALY —\UR
SN—(ZEBEMBED) . 750 CRILMMS (EEBEMBE®D) . 7502+ vhM8 (EBE I BER®) #H,

A AMoHALY—DTLRAI—=INETIKDESITEFIF TN,
ALY —NURDOREITERELTHRAM T TS,

6. BED YT S RIEELLAS. SIS KEHETS.
A EEOTIS—HOE DR BRIRISEE LA DI B RS FoT A,

ALY FEIS O yRMBER S [20~28N-m(2.0~2.9kgf-m)]
95T INURERS [25N-m(2.6kgf-m)]

7. 21 TAB-C. ALY —DRTIV T TV BEIZATI T ERIMA TS,
XEABRTIV T A,

8 NUN—LDUEBERBRISGERELLEASHIERARICRSARSETCHEREBES L. RIVRILEFORFEHET 5,
#ATRILY [8~12N-m(0.8~1.2kgf-m)]

A 3
BRBHEDI TR, FHEOENEERBL TS AROET> TS,

BE. BEREREICIYV+REIITIVANT[oNGIMGE (X, MIEOIRY M FHRILEE RN <IEEITESD.
AmDERFIVT 72 RAERRLIZE . ARHLTIZSY,

XIS —ITHRBEENIFLIRETHEAT DL, AN VLREITORREEGVET,
& IE, BT BRAEZEIT o TS,

KR -ERKRICKY, VT NN —DB T LA REAHYET,
WREITHC BERXREIT>TZEY,

A e
= H

F—LFUTRYHHOREL AL MIREHDO M HETL B 2 EADBONERET> TS,
BALEEERTET HET—LFvIPBEL TEALBRICEAY . KERRTT,

9. NyTN—AFRIEFZEIRYFIT5,



3. MY+ nrESR

LEBICTFEIRONEERERT S,
2IVOUEREIL. AR T M o#I2500rmi2EE THEZ LIT, ERUBN PEESNGUONEZRT D,
SHEHZZITL. BEHRRNLCEREZTNGVAHERT 5,

Aﬁl.ﬂ:
= A

C BAOTELDHDEEREDIE T, BEIEAMNEELHEDRRELD-6H. HRIFIEEIZITo TS,
- HERIRENhA BB E . HEEDETOHER A RIC otéqﬂﬂEt_tﬁl&&UHﬁf%

- ETHICEBERLGSEFELICETEZRIEL, BEET> TS,

- TOETEREETIEEE. ¥ I77—5D0 15 \l_mzth%fﬁoﬂtéu )

- BADBREENELTVSIGESIE. TV UERREBET . EFEEICBEFKBELIERICE > TIESLY,

A xw

- ABEEFELER., EleRRIC J:o'C(iI///##'Iil-*kﬁ‘&%)iﬁAb\%Uiﬁ'o
BEREIVC Y T4V THERL BEIZIGLTENLDB YTV T EToTLEEL,






KIT CONTENTS Below are the kit contents. The quantity of each items are noted in brackets ().

FI ) A - e
égg L»;“?TMAW I i {:_:}
S e

MAIN PIPE A (1) .

MAIN PIPE C (1)

END TIP (2)

()

FLANGE BOLT FLANGE NUT A
M8 L=22 (2) M8 (2)

O m

FLANGE BOLT FLANGE NUT B

SILENCER BAND SILENCER BAND |« 0 /TTON BOLT M8 L=55 (2) M8 (2)
LH (1) RH (1)
AT — Eg *a‘;';.mmm‘
SPRING (7) SILENCER BAND RUBBER (2) BOLT SMOOTH
ALLEN KEY (1) PASTE (1)

REQUIRED TOOLS These tools are the bare minimum reauired for the job.

*General Engine Maintenance Tools * Torque Wrench *Workshop Service Manual

A CAUTION

B This product is designed to be used for off road competition purposes only.

M This product is to be installed by a qualified professional in a fully equipped workshop.

B This product was designed specifically for the application specified. If attempt was made to use this product
on another engine/car, other than specified, then you will risk damaging this kit and or the engine,
or components related with it.

B This product is to be installed with the appropriate tools and equipment to prevent any engine failures ,
injuries or bodily harm.

A WARNING

B This product is to be installed, when both the engine and engine bay is cold.
M Please be sure that all parts are fitted correctly to avoid any possible fire risk hazards.




1. REMOVAL OF THE STOCK EXHAUST MUFFLER

A This manual only provides the simple instructions. For more details please refer to the vehicles
official service manual.

1. Disconnect the cars negative terminal battery.
2. Remove the exhaust main muffler.

3. Remove the center exhaust pipe.

2. TOMEI Ti Racing TITANIUM MUFFLER INSTALLATION

[Tllustration of the mounting position of each parts]

The installation of the included parts in the kit is shown below.
Reuse the original flange gasket and flange bolt springs.
X Use new OEM gasket if necessary.

<Kit Contents Torque Specs>

(1 [mAN PIPE A (9 [sPrRING
[ @ [MAIN PIPE B SILENGER BAND LH
@ [MAIN PIPE C SILENCER BAND RH
@) [MAIN SILENGER LH 2 [SILENCER BAND RUBBER
(5) [MAIN SILENCER RH 3 [FLANGE BOLT M8 L=25mm
® [END TIP 4 |[FLANGE NUT A M8 [ 20.0~28.0N-m (2.0~2 9kgf—m) ]
(7 |BUTTON BOLT M6 [ 8.0~12.0N-m (0.8~1.2kgf-m) ] 5 [FLANGE BOLT M8 L=55mm
(8 |cLAMP BAND [ 25.0N*m (2.6kgf-m) ] ) [FLANGE NUT B M8 [ 20.0~28.0N-m (2.0~2.9kgf-m) ]




[INSTALLATION PROCEDURE]

1.

9.

Mount MAIN PIPE A () onto the catalyzer using kit—included bolts/nuts with the original spring bolts/gasket.
Make sure the pipe stopper at the slip—joint is facing up. Do not fully tighten the bolts/nuts at this point.
¥ Use FLANGE BOLT M8 ((9) and FLANGE NUT B M8 () with the original flange bolt springs.

. Place CLAMP BAND (®) on MAIN PIPE B ((2)) and insert into MAIN PIPE A ((1)), then mount onto the exhaust hanger

Make sure spring hooks on each pipe facing straight to each other.
¥ Lightly tighten CLAMP BAND (®) at the joint point as shown in the illustration above just enough to hold in place.

. Place CLAMP BAND (®) on MAIN PIPE C (®) and insert into MAIN PIPE B ((2)), then mount onto the exhaust hanger

Make sure spring hooks on each pipe facing straight to each other.
¥ Lightly tighten CLAMP BAND (®) at the joint point as shown in the illustration above just enough to hold in place.

. Attach END TIP (®) to each MAIN MUFFLER (@&®)) and tighten just enough to hold in place.

¥Make sure to face the embossed logo marks on MAIN MUFFLER (@&(®)) DOWN and the laser marked logo marks on
END TIP (®) UP.
¥Use BUTTON BOLT M6 (@) to mount END TIP () onto MAIN MUFFLER (@&®)).

. Attach BAND INSULATOR (@) and MUFFLER BAND ((0&QD) to each corresponding MAIN MUFFLER (@&®) referring

to the illustration above.Place CLAMP BAND (®) on MAIN MUFFLER (@&®)) and insert into MAIN PIPE C (®),
then mount onto the exhaust hangers.

¥Use FLANGE BOLT M8 ((3) and FLANGE NUT A M8 (@) to mount MUFFLER BAND (@&®)).
Do not fully tighten the bolts/nuts at this point.

e Make sure the embossed logo marks on MAIN MUFFLER (@&®)) are facing down.
Refer to the illustration above for orientation when mount MUFFLER BAND ((0&{1)) on MAIN MUFFLER (G9&Q9).

. Check clearance and alignment at all parts and tighten the bolts/nuts starting from the front and to the rear.

A Adjust position and angle of END TIP (®) to fit the rear bumper cover.

TORQUE SPECS FLANGE NUT A/B M8 ((9&(0) [20~28N-m(2.0~2.9kgf—m)]
CLAMP BAND (®) [25N-m(2.6kgf-m)]

. Attach the joint springs to all the spring hooks on the slip—joint connections.

¥ Use SPRING (@) and refer to the illustration for each position.

. Recheck the alignment of END TIP (6)) and adjust if necessary. Tighten the BUTTON BOLT M 6 (7))

to specified torque.

TORQUE SPECS [8~12N*m(0.8~1.2kgf-m)]

A CAUTION

*Please check all clearances with the vehicles body and make sure that the bolts are not interfering
with anything else. The clearances can change from vehicle to vehicle. If the clearance isn’t enough,
loosen the bolts on the catalytic converter side to adjust the clearance, then tighten the bolts properly.

- After fitting, please check that there are no signs of oil, dirt so as not to burn them later when
the car is running.

= After fitting the exhaust, you should check if the rear bumper will be at risk from heat from the pipe.
You may need to add extra heat shield protection on the rear bumper.

A WARNING

-Keep occasionally checking the button bolts to make sure they are securely tightened.
Loosened bolts may cause fall off of the end tips and serious accident.

Reconnect the cars battery negative terminal.



3.

INSTALLATION VERIFICATION

1.Check again the vehicle that there are no parts interfering with any other components.

2.Start the engine and let it idle first before taking it up to 2500 RPM to check and listen for any signs
of exhaust leaks or any abnormal sounds. Then recheck the car again for any loose parts or gas leaks.

3.After the initial test drive check the car again for any signs of exhaust gas leakage and any loose
parts, bolts and nuts.

A WARNING

= Any interference with any parts/components can pose a fire risk hazard so please meticulously check
the car after the install.

= Any exhaust leaks can decrease performance efficiency and also pose a health risk hazard with toxic
exhaust gas poisoning.

= If there is anything felt abnormal when driving please stop immediately and check the car over.

* When any work or checks are to be done with the metal exhaust components then please do so when
it is cold to prevent any burns and injuries.

* If any parts are lost or have fallen off then does not restart the car until the missing parts can be
replaced properly.

A CAUTION

* The vehicles characteristics and exhaust backpressure may change after installing this product so
after the install you may need to have the ECU map settings and fuel supply pressure checked and
adjust accordingly to suit the new setup.

10



11



TOMEI POWERED ic
A4 RE/ VTN

T194-0004 HEAETEMEMS5—4—27
TEL: 042—795—8411 (ft)

FAX: 042—799—7851
http://www.tomei-p.co.jp

COHAICEAHImMY AT, BELDTHRHKILZLESEABREOLET .,
EEBEME: A~ (PIRE. EXFBFHKFR<9:00~18:00

If you have any questions in regards to the installation of this product,
please contact your local authorized Tomei Powered distributor.
OPEN: Monday - Friday (National holidays and public holidays excluded). 09:00 - 18:00

Ti Racing FA=D LT 7L T75— FA20 86/BRZ/FR-S (A A4k - db K H4%) EikEiBAE 18508 A M21K20
Ti Racing TITANIUM DUAL MUFFLER for FA20 86/BRZ/FR-S (JDM USDM) INSTALLATION MANUAL 2018.8 M21K20-0

12



